
 

 

 

EVALUATION OF WASTEWATER TREATMENT ALTERNATIVES FOR 

DIFFERENT WATER REUSE APPLICATIONS WITH MODELING AND 

COST ANALYSIS 

 

 

 

 

 

A THESIS SUBMITTED TO 

THE GRADUATE SCHOOL OF NATURAL AND APPLIED SCIENCES 

OF 

MIDDLE EAST TECHNICAL UNIVERSITY 

 

 

 

 

 

 

 

BY 

 

PINAR UYANIK 

 

 

 

 

 

 

 

IN PARTIAL FULFILLMENT OF THE REQUIREMENTS 

FOR 

THE DEGREE OF MASTER OF SCIENCE 

IN 

ENVIRONMENTAL ENGINEERING 

 

 

 

 

 

 

 

SEPTEMBER 2020 

 

 



 

 

 

 



 

 

 

Approval of the thesis: 

 

EVALUATION OF WASTEWATER TREATMENT ALTERNATIVES FOR 

DIFFERENT WATER REUSE APPLICATIONS WITH MODELING AND 

COST ANALYSIS 

 

submitted by PINAR UYANIK in partial fulfillment of the requirements for the 
[...]
Open and closed contact chambers can be used for UV disinfection. The low 

pressure-low intensity and high pressure-high intensity UV lamps are used in open 

channel reactors whereas, in closed proprietary systems, low pressure-high 

intensity or medium pressure-high intensity UV lamps are used. The design of open 

and closed reactors for UV disinfection is crucial due to the short contact time, 

which is a few seconds (Asano et al., 2007). Some advantages and disadvantages of 

using UV disinfection can be seen in Table 2-12. 

Table 2-12 Advantages and disadvantages of UV disinfection (adapted from Asano et al., 

2007) 

Advantages Disadvantages 

No hazardous chemicals No immediate measure  

Effective disinfectant No residual effect 

No residual toxicity Energy-intensive 

No formation of disinfection by-products Fouling problem at UV lamps 

Requires less space The requirement of replacement of UV lamps 

2.5.7 Soil Aquifer Treatment (SAT) 

Soil Aquifer Treatment (SAT) is a well-known technology in wastewater treatment 

systems. The process is applied via spreading basins, where reclaimed water 

percolates through the soil, consisting of layers of loam, sand, gravel, silt and clay. 

While the reclaimed water filters into the soil through these layers, further physical, 

biological and chemical treatments occur. SAT systems require unconfined 

aquifers, vadose zones free of restricting layers and soils that are coarse enough to 



 

 

34 

allow for enough infiltration rates but fine enough to provide adequate filtration. 

This process of filtration, in which the unsaturated or vadose zone acts as a natural 

filter and can remove necessarily all suspended solids, biodegradable materials, 

bacteria, viruses and other microorganisms, results in significant reductions in 

nitrogen, phosphorus and heavy metals concentrations (EPA, 2012). 

The performance of the SAT is exceptionally dependent on influent water quality 

and site conditions like geology and hydrogeology. When the design is adequately 

done, pathogens, nitrogen, bulk organic matter and the majority of organic 

micropollutants can be removed. The difference from other mentioned technologies 

is that SAT enables multiple mechanisms in the removal of the pollutants 

mentioned above. Filtration, biodegradation, chemical precipitation, adsorption, ion 

exchange and dilution are some examples of mechanisms that are observed in SAT 

systems (Sharma & Kennedy, 2017). 

2.6 Water Reuse Examples from Turkey  

Municipal wastewater treatment plants (MWWTP) exist nearly in every city in 

Turkey, where the aim is to treat wastewater to meet the standards given by 

regulations. Existing wastewater treatment plants may not be capable of treating 

wastewater to reuse water quality, especially for applications, having direct human 

contact (Maryam & Büyükgüngör, 2017). Table 2-13 shows water reuse examples 

from Turkey. Cities are using treated water at different water reuse applications 

which require different levels of treatment processes. If the MWWTP has a 

biological nutrient removal (BNR) process, reclaimed water can be used for 

irrigation where no direct human contact exists. Some of the cities use reclaimed 

water for irrigational purposes, mostly for park and garden watering. When tertiary 

treatment is applied, reclaimed water can be used in industrial processes in 

İstanbul. The cities facing water scarcity more severely than other cities like Konya 

and Kırklareli use reclaimed water for irrigation in summer. Although there is not a 

reclaimed water treatment plant individually in Turkey, some municipalities use 



 

 

35 

wastewater after secondary treatment, without any additional treatment such as 

Antalya and Edirne (Table 2-13).  

Table 2-13 Water reuse examples from Turkey (adapted from Maryam & Büyükgüngör, 

2017) 

City 

Total 

No of 

WWTP 

Type of 

WWTPs 

 

Number 

of 

WWTPs 

 

WW Reuse 

Antalya 27 

BNR 18 

Irrigation of onsite green areas, 

vegetation and plantation 

ADV 1 

CW 7 

PT & DSD 1 

Balıkesir 15 
BNR 14 

For limited irrigation purposes 
ELECTRO 1 

Bilecik 2 
PT 1 60 m

3
/day of water used for 

irrigation in the summer season  BNR 1 

Bitlis 2 
ADV 1 

Park, garden watering 
BNR 1 

Edirne 6 
BNR 5 

Agricultural Irrigation 
CW 1 

İstanbul 19 

ADV 5 

Industrial (cooling) processes 

and landscape irrigation 

BNR 4 

Pre-T & DSD 9 

CW 1 

İzmir 32 

BNR 10 

Irrigation ADV 18 

CW 4 

Kırklareli 7 
ADV 3 Green space irrigation in May, 

June, July and August BNR 4 

Konya 25 

BNR 15 Irrigation of urban green space 

with 527,800 m³ of reclaimed 

water for seven months/ year and 

onsite park irrigation 

CW 9 

ADV 1 

Muğla 29 

BNR + DSD 4 

Irrigation of parks and gardens 

ADV 2 

BNR 19 

Package T 2 

CW 2 

Osmaniye 3 BNR 3 Irrigation of parks and gardens 

ADV: Advance Treatment, BNR: Secondary Biological Treatment with Nutrient Removal, 

CW: Constructed Wetlands, DSD: Deep Sea Discharge, ELECTRO: Electro flocculation, 

Package T: Package Treatment, Pre-T: Pre-treatment, PT: Physical Treatment. 



 

 

36 

2.7 Water Reuse Examples from the World 

There are variable reuse applications from urban reuse to irrigational purposes that 

are used worldwide. The water scarcity problem and development level of the 

country affect the water reuse applications. Below given examples are from 

different countries. The examples cover different applications like landscape/ 

agricultural irrigation, groundwater recharge and non-potable urban reuse. 

Orange County Water District, California, USA, receives secondary treated 

wastewater effluent from the Orange County Sanitation District. The following 

processes are applied, screens for preliminary treatment, primary clarifiers, for 

secondary treatment; trickling filters and activated sludge system are used 

alternatively. In this facility, for reclamation purposes, tertiary and advanced levels 

of treatment are applied, such as microfiltration and reverse osmosis. After that, 

UV disinfection is used. Afterward, chlorination is applied. Above mentioned 

project is called Green Acres Project. Effluent water is sold to the customers for 

usage in landscape irrigation at parks, schools, golf courses, toilet flushing and 

power generation cooling (Green Acres Project, 2020; The Orange County Water 

District (OCWD), 2019).  

In Florida, USA, collected wastewater is delivered to the Water Reclamation 

Facility of the city, of which capacity is 85000 m³/day. The facility is designed to 

treat the wastewater until the standards allow for non-drinking purposes such as 

lawn irrigation. Wastewater treatment has the following treatment scheme; 

screening as a preliminary treatment, sedimentation tanks for primary treatment, 

activated sludge basins for secondary treatment and filtration. Finally, it is 

disinfected by chlorine to kill pathogens and bacteria (Sewer Collection, Altamonte 

Springs, Florida, 2020). 

The St Marys Advanced Water Recycling Plant, Sydney, produces up to 50 million 

liters of highly treated recycled water each day. St Marys Advanced Water 

Recycling Plant is part of a project called The Replacement Flows Project. This 



 

 

37 

project is designed to generate up to 18 billion liters as environmental flow 

annually. Afterward, water is further treated for potable usage. The St Marys 

Advanced Water Recycling Plant receives tertiary effluent from three water 

recycling plants at Quakers Hill, St Marys and Penrith. The plant is aimed to 

reduce the load of nutrients, including nitrogen and phosphorous, discharged into 

the river by using ultrafiltration and reverses osmosis (Engineering Excellence 

Awards for St Marys Water Recycling Project, Sydney, 2020; St Marys Advanced 

Water Recycling Plant, 2020). 

Torreele water plant is in Koksijde on the Belgian North Sea coast. The capacity of 

the treatment plant is 6850 m
3
/d. The units of the plant are screens, activated sludge 

tanks, after that effluent from secondary sedimentation tanks is further treated with 

MF, RO and UV. Effluent provides 40% of the current potable water demand, 

which is transferred to downstream of the discharge point.  The rest of the effluent 

water is used as an artificial recharge of the sandy unconfined aquifer to aim 

sustainable groundwater management of the existing water catchment (Houtte et 

al., 2005). 

The Water Reclamation Plant of Tossa de Mar, Spain, has a capacity of 840 

m³/day, which can be upgraded to a maximum capacity of 3360 m³/day. This plant 

receives secondary effluent and includes coagulation-flocculation, lamella settling, 

rapid sand filtration and a combined disinfection process using sodium 

hypochlorite and UV light. After disinfection, reclaimed water is stored in a tank 

and pumped to the reclaimed water distribution network. Most of the time, 

reclaimed water is used for street cleansing, public gardens irrigation and other 

non-potable urban uses (Mujeriego et al., 2011). 

Salitre WWTP, Bogotá, Colombia, units are screens, grit chamber, primary 

sedimentations, activated sludge tanks and secondary sedimentation tanks. Effluent 

is transferred to the Salitre River with an open channel. There are large agricultural 

areas near the Salitre WWTP called La Ramada irrigation district (Bogotá River 

Environmental Restoration Project: Upgrade/Expansion of Salitre WWTP, 2020).  



 

 

38 

This district currently uses approximately 1.7 m³/s for irrigation purposes.  The 

water used for irrigation purposes comes directly from the Salitre River (EPA, 

2012). 

At the moment, there are five NEWater treatment plants in operation in Singapore, 

with nearly the same treatment processes. These five reclaimed water treatment 

plants supply 40 % of Singapore's current water needs. Secondary effluent is 

further treated with microfiltration, reverse osmosis and UV disinfection. The 

reclaimed water is used directly by the industry for non-potable uses or discharged 

to surface water bodies for indirect potable reuse purpose (Johson et al., 2012; 

Singapore’s National Water Agency, n.d.). 

2.8 Modeling Tool: BioWin 

For designing a wastewater treatment plant, biological modeling and process 

simulations are of fundamental importance for a realistic design. Model and 

process simulation of a wastewater treatment plant is always an asset for the 

operation stage of the treatment. These models can be built for the optimization of 

cost and effluent characteristics. Effluent water quality can be predicted with these 

models (Iordache et al., 2010). 

There are plentiful simulators for wastewater modeling to run different 

combinations. Generally, simulators are user-friendly and have graphical interfaces 

so that the user can create different schemes. BioWin, GPS-X, West, Aquasim, 

Efor and Aquafas are among the widely used simulators (EPA, 2009; Iordache et 

al., 2010).  

BioWin is a wastewater treatment process simulator that is used for designing, 

upgrading and optimizing wastewater treatment plants. Many modules like 

Conventional Activated Sludge Systems and Suspended Growth Reactors (diffused 

or surface aeration) are possible to use in BioWin (Envirosim, 2017; Yang, 2014). 

Configuration of different wastewater treatment systems can be done in BioWin. 



 

 

39 

These processes are; 

 Different types of activated sludge bioreactor modules – suspended growth 

reactors, SBRs, media reactors systems, 

 Anaerobic and aerobic digesters, 

 Diverse settling tank modules – primary, ideal and 1-D model settlers, 

 Various input elements – wastewater influent (COD- or BOD-based), 

chemical phosphorus precipitation by metal addition (ferric or alum), 

methanol for denitrification, 

 Other modules – equalization tanks, dewatering units, flow splitters and 

combiners (Elawwad, 2018; Envirosim, 2017). 

The BioWin modeling tool can model activated sludge and anaerobic biological 

processes together. Furthermore, the model can integrate pH and chemical 

phosphorus removal into the model (Nhapi et al., 2016). The BioWin simulator can 

be operated in two modules, namely, a steady-state module and an interactive 

dynamic simulator. The steady-state module is used for constant influent loading 

with average time-dependent inputs. The interactive dynamic simulator is used for 

designing and analyzing systems, which includes time-varying inputs (Envirosim, 

2017). 

In BioWin, the Activated Sludge/Anaerobic Digestion (ASDM) model is used. 

ASDM includes 50 state variables and over 80 process interpretations. These 

interpretations are used to define basic processes that exist in the wastewater 

treatment plant. The following processes occur in activated sludge systems in 

BioWin (Barker & Dold, 1997; Envirosim, 2017; Liwarska-Bizukojc et al., 2013). 

 Growth and decay of ordinary heterotrophic organisms, methylotrophs, 

ammonia oxidizing biomass, nitrite oxidizing biomass, anaerobic ammonia 

oxidizers (ANAMMOX) 

 Hydrolysis, adsorption, ammonification and assimilative denitrification. 

In a study, BioWin was used as a simulator for modeling Moreni, Romania 



 

 

40 

Wastewater Treatment Plant to understand suitable updates at the plant for meeting 

stricter environmental regulations. To increase effluent quality, different 

wastewater treatment plant schemes, A2O and VIP, were tried. The results were 

evaluated to use in designing a new stage for treatment and increasing the 

efficiency in operation (Iordache et al., 2010). 

In another study done by Rathore (2018), BioWin was used to supervise the 

operational and control system for Valrico Advanced Wastewater Treatment Plant 

located in Hillsborough County, Florida. The full treatment scheme for Valrico 

WWTP was constructed with a biological nutrient removal system by anaerobic 

tanks and activated sludge tanks. The calibration of the model was done with real-

time effluent characteristics and experimental data. As a result, it was seen that 

effluent concentrations for Total Nitrogen (TN), Ammonia, Nitrate, Nitrite, Total 

Kjeldahl Nitrogen (TKN)  were less than the discharge limits (Rathore, 2018). 

In another study, the effect of food waste on the improvement of wastewater 

effluent characteristics was searched (Kim et al., 2019). By using BioWin software, 

the use of food waste and its efficiency on nutrient removal, biogas generation and 

energy balance was aimed to foresee. Different scenarios were constructed by 

changing wastewater treatment schemes such as Modified Ludzack-Ettinger 

(MLE), anaerobic-anoxic-aerobic (A2O) and Bardenpho. 

It should be noted that a wastewater reclamation and reuse plant might generally 

include tertiary treatment units in addition to secondary treatment. The secondary 

treatment processes can be modeled with BioWin. However, BioWin is not capable 

of modeling tertiary/advanced processes such as membrane technologies as for the 

case for the majority of relevant software. However, there are individual research 

studies that aim to simulate specific tertiary treatment technologies. In a study done 

by Jamal and his colleagues, a mathematical model for reverse osmosis systems 

was developed (Jamal et al. , 2004). In another study, Konieczny and her colleague 

tried to understand the membrane filtration processes by mathematical modeling 

(Konieczny et al., 2000). 



 

 

41 

CHAPTER 3  

3 METHODOLOGY 

3.1 General Framework of the Study  

In this thesis, different wastewater treatment schemes were evaluated for various 

water reuse applications through modeling and cost analysis. Within the scope of 

this thesis, the following steps were followed. The general framework of the study 

is also given schematically in Figure 3-1. 

BioWin was used for modeling of hypothetical wastewater treatment plants of the 
[...]
is 6,884,565 m
3
/day, the daily wastewater discharge by WWTPs is 4,905,601 m

3 

and yearly wastewater discharge is 1,806,969 x 10³ m
3
. According to data taken 

from TUIK, wastewater discharged by all wastewater treatment plants in Turkey is 

3,842,350 x 10³ m
3
 yearly (TUIK, 2018a). Therefore, 47.03% of total wastewater 



 

 

47 

discharged is from metropolitan cities. The typical capacity for larger capacity 

treatment plants was determined by using the statistics from Appendix A. The 

minimum value is 17111 m³/day, the maximum value is 765000 m³/day, the 

average value is 163918 m³/day and the median value of these data is 130208 

m³/day. The median value of the weighted distribution was determined as the third 

flowrate for modeling. As a result, three flowrates selected for the model can be 

seen in Table 3-3. Also, population equivalence of mentioned capacities were 

found by using daily generation of wastewater per person which is 100 

L/day/capita which is mentioned in Regulation on Urban Wastewater Treatment 

(T.C. Çevre ve Şehircilik Bakanlığı, 2006). 

Table 3-3 Determined flowrates of wastewater treatment plants for modeling 

 
Flowrate (m³/day) 

Wastewater 

Generation per 

Capita (L/day/capita) 

Population 

Equivalence (capita) 

Capacity 1 6000 100 60,000 

Capacity 2 30000 100 300,000 

Capacity 3 130000 100 1,300,00 

3.2.1.3 Selection of Treatment Schemes 

Treatment schemes selection is essential for the wastewater treatment plant design; 

it changes with the project area or treated wastewater end-use. As mentioned 

before, “The Management of Domestic/ Urban Sludge” project included 

information about wastewater treatment plants in Turkey. It also contained 

biological wastewater treatment units used in Turkey, as mentioned below. The 

number of wastewater treatment plants utilizing these biological treatment units in 

each region in Turkey can be seen in Table 3-4. 

 Conventional Activated Sludge (CAS) 

 Extended Aeration (EXT) 

 Anaerobic/ Anoxic / Oxic (A2O) 

 Sequencing Batch Reactor (SBR) 



 

 

48 

 Bardenpho (BAR) 

 Trickling Filter (TF) 

 Bio disk Reactor (BIO) 

 Anoxic/Oxic (AO) 

 Stabilization Ponds (SP) 

 Wetland (WL) 

 Membrane Bioreactor (MBR) 

 University of Cape Town (UCT) 

 

Table 3-4 Number of WWTPs by regions of Turkey according to the biological treatment 

units used in the plant (T.C. Çevre ve Şehircilik Bakanlığı, 2018) 

Treatment 

Units 

REGIONS OF TURKEY 
TOTAL 

MR BSR AR MR CAR SAR EAR 

CAS 15 6 8 8 7 1 2 47 

EXT 27 4 16 22 6 1 2 78 

A2O 2 1 7 4 4 0 0 18 

SBR 3 1 1 0 0 2 0 7 

BAR 4 0 0 1 1 1 0 7 

TF 1 0 4 2 1 0 0 8 

BIO 1 0 1 0 0 0 0 2 

AO 0 2 1 2 8 1 0 14 

SP 0 2 2 1 0 3 3 11 

WL 0 0 4 0 3 0 0 7 

MBR 0 0 1 0 0 0 0 1 

UCT 0 0 0 0 1 0 0 1 

TOTAL 53 16 45 40 31 9 7 201 

MR: Marmara Region; BSR: Black Sea Region; AR: Aegean Region;  

MR: Mediterranean Region; CAR: Central Anatolia Region; SAR: Southeastern 

Anatolia Region; EAR: Eastern Anatolia Region 

 

A total of 201 wastewater treatment plants were examined. According to these 

data, the following percentages were calculated as shown in Table 3-5. The 

common treatment methods used in Turkey are extended aeration (EXT) by 38.81 

%, conventional activated sludge (CAS) by 23.37 % and anaerobic/anoxic/oxic 

(A2O) by 8.96 %.  



 

 

49 

Table 3-5 Number and percentage of wastewater treatment plants in Turkey according to 

the biological treatment unit (T.C. Çevre ve Şehircilik Bakanlığı, 2018) 

Biological Treatment Unit Number of WWTP Percentage (%) 

Extended Aeration  EXT 78 38.81 

Conventional Activated Sludge CAS 47 23.38 

Anaerobic / Anoxic / Oxic A2O 18 8.96 

Anoxic / Oxic AO 14 6.97 

Stabilization Ponds SP 11 5.47 

Trickling Filter TF 8 3.98 

Wetland WL 7 3.48 

Sequencing Batch Reactor SBR 7 3.48 

Bardenpho BAR 7 3.48 

Bio disk Reactor BIO 2 1 

Membrane Reactor MBR 1 0.5 

University of Cape Town UCT 1 0.5 

TOTAL 201 100 

 

Higher HRT and SRT values are seen in the EXT process with respect to other 

biological treatment units. Then, the higher sludge age results in stabilized sludge 

relatively. The reason for choosing the EXT process can be that the operation is 

more comfortable than the other mentioned ones (Fatihah et al., 2010).  

Considering the biological treatment units in Turkey (Table 3-5), three mostly used 

treatment schemes (TS) with the following biological treatment unit was selected to 

be used in modeling as follows, 

 TS_A: Wastewater treatment scheme with preliminary treatment, 

Conventional Activated Sludge (CAS) process and sludge treatment units 

scenario 

 TS_B: Wastewater treatment scheme with preliminary treatment, Extended 

Aeration (EXT)  process and sludge treatment units scenario 

 TS_C: Wastewater Treatment scheme with preliminary treatment, 

Anaerobic / Anoxic / Oxic (A2O) process and sludge treatment units 

scenario 



 

 

50 

3.2.2 Configuration of Scenarios 

Input data preparation for BioWin modeling was done by selecting wastewater 

characteristics, capacities and treatment schemes for the models. So far, three 

wastewater characteristics as high, medium and low-strength, three capacities as 

6000, 30000 and 130000 m
3
/day and three treatment schemes as TS_A (CAS), TS_B 

(EXT) and TS_C (A2O) were selected.  

For each treatment scheme, three capacities and three different wastewater 

characteristics were entered into BioWin. In other words, for each WWTP scheme 

(TS_A, TS_B and TS_C), three capacities and three wastewater strengths were 

used in the model. Thus, in total, 27 scenarios were modeled. To be an example, 

30KEXTLOW refers to a scenario where the capacity is 30000 m
3
/day, the WWTP 

has the EXT process and the strength of the wastewater is low-strength. 

All scenarios with respect to the selected capacity, strength and treatment scheme 

can be seen in Table 3-6.  

Table 3-6 Scenarios for modeling 

 
No. 

Capacity 1 

(6000 m³/day) 
No. 

Capacity 2 

(30000 m³/day) 
No. 

Capacity 3 

(130000 m³/day) 

TS_A 

(CAS) 

1 6KCASLOW 10 30KCASLOW 19 130KCASLOW 

2 6KCASMED 11 30KCASMED 20 130KCASMED 

3 6KCASHIGH 12 30KCASHIGH 21 130KCASHIGH 

TS_B 

(EXT) 

4 6KEXTLOW 13 30KEXTLOW 22 130KEXTLOW 

5 6KEXTMED 14 30KEXTMED 23 130KEXTMED 

6 6KEXTHIGH 15 30KEXTHIGH 24 130KEXTHIGH 

TS_C 

(A2O) 

7 6KA2OLOW 16 30KA2OLOW 25 130KA2OLOW 

8 6KA2OMED 17 30KA2OMED 26 130KA2OMED 

9 6KA2OHIGH 18 30KA2OHIGH 27 130KA2OHIGH 



 

 

51 

3.2.3 Model Building with BioWin 

BioWin models were built for 27 scenarios, as mentioned in Section 3.2.2. Models 

were only constructed for secondary treatment. BioWin results were used in the 

cost analysis. Tank volumes, oxygen amounts, sludge amounts and effluent values 

were taken from BioWin results directly. 

As the first combination group, TS_A with the CAS process was configured. The 

representation of TS_A in BioWin is shown in Figure 3-3. In this configuration; 

grit chamber, primary clarifier, bioreactor, secondary clarifier, dewatering unit and 

sludge disposal as waste activated sludge (WAS) and grit disposal were used. Two 

dewatering units were used at BioWin to obtain approximately 20 % of dry solid 

content at sludge dewatering, but in the real case, this percentage can be obtained 

by adding organic polymer (Andreoli et al., 2007). Also, the manufacturer of 

decanters confirmed that the dry solid content of the sludge is achieved by the 

dewatering unit with the addition of organic polymer. In TS_A, return activated 

sludge (RAS) is recycled from the secondary clarifier. Primary and secondary 

sludges were mixed and dewatered at the same place. Supernatant, which was 

produced at the dewatering step as reject water, was transferred to bioreactor inlet. 

The effluent was discharged after the secondary clarifier.  

 

Figure 3-3 Configuration of BioWin model for TS_A (CAS) 



 

 

52 

As the second combination group, TS_B (EXT) process was configured. The 

representation of TS_B at BioWin is shown in Figure 3-4. In this process, grit 

chamber, bioreactor, secondary clarifier, dewatering unit and sludge disposal as 

WAS and grit disposal were used. The difference from TS_A was that there were 

no primary tanks used. To obtain approximately 20 % of dry solid content at sludge 

disposal, the organic polymer was added. In TS_B, RAS is recycled from the 

secondary clarifier. Supernatant, which was produced at the dewatering step, was 

transferred to bioreactor inlet. The effluent was discharged after the secondary 

clarifier. 

 

Figure 3-4 Configuration of BioWin model for TS_B (EXT) 

 

As the third combination group, TS_C (A2O) process was configured. The 

representation of TS_C at BioWin is shown in Figure 3-5. In this process, grit 

chamber, anaerobic reactor and bioreactor, which consist of anoxic/aerobic (oxic) 

zones, secondary clarifier, dewatering unit and sludge disposal as WAS and grit 

disposal were also used. Internal recycle was available in this scheme. The 

difference from TS_A was, there were no primary tanks and the difference from 

TS_B, there was another tank for phosphorus removal, i.e. anaerobic reactor. Same 

with other treatment schemes to obtain approximately 20 % of dry solid content at 

sludge dewatering, the organic polymer was added. In TS_C, RAS is recycled from 

the secondary clarifier.  From the exit of the aerobic tank, internal recycle (IR) was 

provided. Supernatant, which was produced at the dewatering step, was transferred 



 

 

53 

to the anaerobic reactor inlet. The effluent was discharged after the secondary 

clarifier. 

 

Figure 3-5 Configuration of BioWin model for TS_C (A2O) 

 

After these three configurations, namely, TS_A, TS_B, TS_C, were set, other 

scenarios were ready to build. An example of input data for 6000 m
3
/day and low-

strength can be seen in Figure 3-6. Total COD, Total Kjeldahl Nitrogen and Total P 

values were entered into the model. Other parameters were default values. It was 

assumed that Total Nitrogen (TN) is equal to Total Kjeldahl Nitrogen (TKN).  

 

Figure 3-6 Input Data for the scenario 6KCASLOW at BioWin 



 

 

54 

The biological treatment units in the treatment plant was designed with respect to 

the design criteria, which was given in literature values (Table 3-7). Also, the 

effluent criteria were checked with Turkish regulations (Table 2-3 and Table 2-4) 

for each scenario. The design criteria for other units in the treatment plant have 

mentioned above. 

In BioWin modeling, after influent data was entered and the flowchart was 

constructed, total tank volumes needed to be entered for each unit. The volumes of 

the grit chamber and bioreactor volume were selected based on the HRT (in hours) 

given in the literature (Tchobanoglus et al., 2014). For clarifiers, surface overflow 

rate (SOR) (m
3
/m

2
.day) were checked. For selected wastewater treatment schemes 

(CAS, EXT and A2O), the design criteria used in the model are given in Table 3-7. 

Table 3-7 Design criteria for the biological reactors in secondary treatment 

(Tchobanoglus et al., 2014) 

 

Solids 

Retention 

Time 

(SRT) 

(day) 

MLSS 

(mg/L) 

Hydraulic Retention Time 

(HRT) (hr) 

Recycle Ratio 

% of influent 

Anaerobic 

Reactor 

Anoxic 

Reactor 

Oxic 

Reactor 
RAS IR 

CAS 3-15 1500-4000 - - 3-6 - - 

EXT 20-40 2000-4000 - - 20-30 - - 

A2O 5-25 3000-4000 0.5-1.5 1-3 4-8 25-100 100-400 

 

While designing units, assumptions were made depending on the design criteria. 

By using these assumptions, volumes of each unit were found. These assumptions 

are as follows, 

 For the grit chamber, 15 minutes of HRT was assumed (Tchobanoglus et 

al., 2014). For the calculation of the volume, retention time was multiplied 

with the capacity of WWTP for each scenario.  

 While sizing of the primary sedimentation for TS_A (CAS), the SOR was 

intended to keep around 28 m
3
/m

2
.day (Tchobanoglus et al., 2014).  



 

 

55 

 To size the secondary sedimentation for TS_A, the SOR is intended to be 

kept around 30 m
3
/m

2
.day where a criterion is 16-30 m

3
/m

2
.day. For TS_B 

(EXT), SOR is intended to be kept at approximately 11 m
3
/m

2
.day where 

the criterion is 8-16 m
3
/m

2
.day. Lastly, for TS_C (A2O), SOR is intended to 

be kept around 15 m
3
/m

2
.day where the criterion is 15-30 m

3
/m

2
.day.  

(Tchobanoglus et al., 2014).   

  The HRT was assumed as 90 minutes for the anaerobic tank and 3 hours 

for the anoxic zone (Tchobanoglus et al., 2014). For the calculation of the 

volume, retention time was multiplied with the capacity of WWTP for each 

scenario.  

 Different HRTs for different schemes were used by considering the design 

value in Table 3-7 to determine aerobic tank volume (Tchobanoglus et al., 

2014).  

 RAS and IR ratios were selected by considering literature values 

(Tchobanoglus et al., 2014).  

After volume data was selected, SRT values were designated in BioWin scenarios. 

By using the trial-error method, SRT, tank volumes and MLSS concentration in the 

oxic tank were calibrated according to the literature values (Table 3-7) to obtain the 

best effluent quality. This process was applied for all 27 scenarios. 

The capacity of the treatment plant affects the volume of the units regardless of the 

wastewater strength. The volumes entered to BioWin were total volumes of the 

tanks. Numbers of tank used in WWTPs were determined by considering the total 

volume. After deciding on total tank volumes, numbers and dimensions of the units 

were determined. The dimensions of the units, such as the length, width and height, 

were assumed with design experience. This design was not only done on paper; 

additionally, preliminary drawings of the tanks were formed by AutoCAD as a 

conceptual design to be sure about the applicability of the selected dimensions. 

Drawings can be seen for every scenario in Appendix B.  Foundations and the wall 

thicknesses of these units were assumed with design experience. Reinforced 



 

 

56 

concrete shear walls were used, namely (P1) and (P2) and (F) represents the 

foundation of the tanks in the drawings. Tank volumes with these dimensions were 

checked with the volumes obtained from BioWin. 

 For the calculation of the concrete and steel amount, which was for the 

construction of the wastewater treatment plant, the dimensions of wall height, 

width and length were used, which was calculated in the previous step. Based on 

the design experience of wastewater treatment plants, 80-120 kg of steel is needed 

for 1 m
3 

of concrete. For this thesis study, 100 kg of steel was assumed for 1 m
3
 of 

concrete. After the concrete amount was calculated, the steel amount was 

calculated with this correlation.  

As an example, the design of the 6KA2O process was shown in Table 3-8. 

Calculations for other scenarios can be seen in Appendix C.   



 

 

57 

 

 

 

 

 

T
a
b

le
 3

-8
 C

o
n
cr

et
e 

a
n

d
 s

te
el

 a
m

o
u
n
t 

ca
lc

u
la

ti
o
n
 f

o
r 

6
K

A
2
O

 



 

 

58 

3.3 Further Wastewater Treatment Schemes for Water Reuse 

It is possible to use secondary effluent in some water reuse applications (Z. Wang 

et al., 2017). The reclaimed water quality for some of the reuse applications is high; 

therefore, secondary treatment was not enough for the required quality. To increase 

the reuse application potential and types, tertiary and/or advanced treatment can be 

applied (Figure 3-7). According to pollutants in the wastewater and end-use 

applications of the reclaimed water, tertiary and/or advanced treatment 

technologies are used worldwide after conventional treatment (Maryam & 

Büyükgüngör, 2017). 

 

Figure 3-7 Treatment alternatives for water reuse applications 

For tertiary and advanced treatment units, since no modeling tool is available, each 